
 
 

Inter-Play 
                                                     PHONE: +48 91 506 50 41, EXPORT@INTER-PLAY.EU, WWW.INTER-PLAY.EU                 v.2-11.12.2024 

                                                                                                                                                               

 

INSTALLATION GUIDE  

SATURN XXL 
 

Code: GM1612 
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PARTS LIST 

NO. ILOŚĆ PART NUMBER I DESC 

1 1 62R1 
Integration frame complete 

1612 

2 4 60SG Ground mounting post 

3 1 612-K Basket 1612 complete 

4 1 612-05 Basket suspension rod 1612 

5 1 GH-301900 Shock absorber 

6 16 DIN 6912 - M8x35 
Hexagon socket head cap 

screw 

7 2 ISO 7380 M8x30 Button head screw 

8 16 M10x30 DIN 4016 Hex head screw 

9 2 ISO 7380-1 M16x90 Button head screw 

10 4 8-18 ANSI B18.22 Flat washer 8 

11 16 10-20 ANSI B18.22 Flat washer FI10 

12 5 ANSI B18.22M-16N  Washer 

13 2 ANSI B18.22M-16 R  Washer 

14 16 A8 DIN 128 Spring washer 

15 2 M8 DIN 1587 Cap nut 

16 2 M16 DIN 1587 Cap nut 

17 2 DIN 986 - M16 Cap nut 

18 16 157-001 POLYFIX Rounded cap R=60 

19 18 TZ-PC Cap 

20 2 DIN 471 - 25x1,2 Seeger ring 
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Foundation 400x400 
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PARTS LIST 

No. Qty. Part number Desc 

1 4 60SG Ground mounting post 

2 1 62R1 Frame 1612 

3 1 612-K Basket 1612 complete 

4 1 612-05 Basket suspension rod 
1612 

5 1 GH-301900 Shock absorber 

6 2 DIN 471 - 25x1,2 Hexagon socket head cap 
screw 

7 12 DIN 6912 - M8x35 Button head screw 

8 2 ISO 7380 M8x30 Hex head screw 

9 2 ISO 7380-1 M16x90 Button head screw 

10 2 ANSI B18.22M-16 R Flat washer 8 

11 12 
A8 DIN 128 

 
Washer FI10 

12 4 ANSI B18.22M-16N Washer 

13 4 8-18 ANSI B18.22 Washer 

14 2 M8 DIN 1587 Spring washer 

15 2 DIN 986 - M16 Cap nut 

16 2 M16  DIN 1587 Cap nut 


